@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29RRXFCC17 REV C

INSTALLATION OF R-290 REAR MOUNTING KIT

2017-PRESENT FORD F-350 4x2/4x4 CHASSIS CAB, SRW, MID-SHIP

FUEL TANK ONLY, GAS

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

CAUTION  °
WARNING

Failure to heed to any of the following warnings could result in severe
bodily injury and/or equipment damage.

Read and understand this manual completely before attempting
installation of the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must
be adhered to.

Before performing any work under the vehicle or railgear, ensure the
engine is turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected.
Reconnect all hoses and secure the power steering cooler if the vehicle
is started.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if
the railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or
railgear to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all
times.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR),
Gross Axle Weight Rating Front or Rear (GAWR), or the wheel or tire
load ratings are exceeded.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29RRXFCC17 REV C

[ INSTALLATION OF REAR MOUNTING KIT ]

The following procedure details the installation of the rear mounting kit. The
hardware required for this installation is listed in below table.

Table 1: K-R29RRXFCC17 Rear Mounting Kit

Part Number Description # Req. Remarks
R-33351D Rear Mounting Bracket, Drivers Side 1
R-33351P Rear Mounting Bracket, Passengers Side 1
R-2960 Railgear Mounting Shim, ¥2” 4
R-2960A Railgear Mounting Shim, 1” 3
R-33262 Machined Bolt 2
990316-100-22 1" UNC Gr. 8 Nylon Insert Lock Nut 2
990600-100-002 1" Gr. 8 Washer 4
990727-225-22 1/2" UNC Gr. 8 Bolt x 2.250" Long 2
990316-050-22 | 1/2" UNC Gr. 8 Nylon Insert Lock Nut 2 R':frgh’;(')t:tzigg
900600-050-002 1/2" Gr. 8 Washer 4 Bracket Install
990729-225-22 5/8” UNC Gr. 8 Bolt x 2.25” Long 4
990600-062-002 5/8” Gr. 8 Washer 8
990316-062-22 5/8” UNC Gr. 8 Nylon Insert Lock nut 4
990731-350-22 3/4" UNC Gr. 8 Bolt x 3.50" Long 4
990731-550-22 3/4" UNC Gr. 8 Bolt x 5.50" Long 4 R-990KIT-426
990731-600-22 3/4" UNC Gr. 8 Bolt x 6.00" Long 4 Railgear
990600-075-002 | 3/4" Gr. 8 Washer 8 Mounting
990316-075-22 3/4" UNC Gr. 8 Nylon Insert Lock Nut 4

1. Place each rear mounting bracket against the underside and outside of the frame
rails as shown, just over the rear spring hangers. The slot in the side of each rear
mounting plate should align with the slot in the side of the frame. Attach bracket
using location slot in frame.

2. A. Drill as shown on lower leg of frame rail on driver’s side.
B. Drill two slots into the side of the frame, using the location slots on passenger
side bottom of the mounting bracket to pressed up against bottom of the frame

3. Fasten each rear mounting bracket to the bottom of the frame as shown.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-




@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29RRXFCC17 REV C

) L0 SN HETN-Y — =
e s e = ¥
FEN BN = 3 i
11 DONILNNOW | 2 =
Y3y : = 4
ONIENLOV=INYI - T
LETSTSL 10451 Xw4 ' 10E5-T5L [025) WINYATAGNNId N2IMu38 [
S13N00Hd OYOHTIVH ALYV =0 SERNLOVANNYIN —I_J s e I 035v3 134 ¥ NOISIATE] v
@.UZ_ SALWIDIAIS 98 < *| sno3  |aAdddv| a8 | awa SITNYHD 40 NOLLJINo3ajnay
W[ HIHSYAM|  200-00T-000066 € fat
HDOTAN T 'LNN|  zz-n01-97£066 1 9
17108 JINIHOWW Z9ZEE-H 1 S
8749 .b/1-2 X 8/S ‘MIdD5|  Ze-SEE-67/066 7 ¥
POAN L8/S 1nN|  ZZ-790-9TE066 Z £
.8/5 ¥3Hsym|  Z00-290-009066 ¥ Fi
3015 HIATHA LIN0VHE ONIINNOW Hy3d QISEEE-H I T
NOILdTYO53a _ HIFWNN LHvd ALD W3Ll
1517 S1dvd

Figure 1

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com



MIO-R29RRXFCC17 REV C

@ Wabtec Components LLC.
G&B Specialties, Inc.

v LLIOHHETAN o 3
R szens By < 3
HIDNISSY T -
14 ONILNNOW e
Hy3H =7
DNIHNLOYINNYIA - ONIHIINIONT -NoIs3a] T &
JEE9-Z5L (046 Wwd ‘LOES-EEL __whm_ WINYATASNNIA “¥2IMY3E [ o
SLINCOEd QVORTIVE ALNYND 40 ¥3NLOVANNYN m 737 | Zuokat 03S¥3134 ¥ NOISIASH| ¥
@.OZ_ SILIVIOI4S 9% 9 E f #no3  |aaweev| aa| awa SITNYHD 20 NOILAI¥D2a|A3Y

MDOTAN /T “LNN|  ZZ-00T-9TE066 [4 01

JCIT d3HSYM | Z00-0S0-009066 1 6

8D HF/T-Z X E/T 'MIUDS|  TE-SET-LTL066 [4 8

S HAHSYM|  Z00-00T-009066 [ L

MOOTAN T LNN|  Z2-00T-9TE066 1 9

1708 QINIHOVIW 7976 T S

2D F/T-Z X 8/S 'MIUDS|  TP-5TT-6T/066 [ +

014N ,8/5 INN|  72-T90-9TENG6 z £

LB8/5 YIHSYM | 200-290-009066 i T

3AIS ¥IDNISSV I INDVHE ONLINNOW HvIH dI5EEE-Y 1 1

NOLLAIY053a HIGWNN 1vd MO WAl

1ST1 S1dvd

Figure 2
G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29RRXFCC17 REV C

TETIR
A

52-6397

-5901, FAX (570} 752-6397

REAR
MOUNTING
SHIM

AT TONEET

1 |KM29RRXFCCH smM|‘IUf'IU."1T KMoz

RRXFCCTT SHIM|

DESCRIPTION
REAR MOUNTING BRACKET, DRIVER SIDE

RAILGEAR
G & B SPECIALTIES INC

MOUNTING SHIM 1/2"
990731-XXX-22 |SCREW, 3/4 X SEE TABLE" UNC GR.8

990600-075-002 |WASHER 3/4"

MOUNTING SHIM 1"
990316-175-22 |NUT, 3/4" NYLOCK

BERWICK, PENNSYLVANIA (57

DESIGN - ENGINEERING - MANUFACTURING

PARTS LIST

PART NUMBER
R-33351D

R-290
R-2960A
R-2960

g | e

ECN#
£ G
o
=
=
o
=
=

1
1
2
2
2
4
2

qQry

BY |APFRVD
v

ITEM
1
2
3
4
5
6
7

DATE
1010117 | Ji

CRIPTION OF CHANGES
VISION A RELEASED

EV|Di
A |R

R

Figure 3

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-5



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29RRXFCC17 REV C

Table 1: F-350 to Shims and Bolt Relation

Model Wheel Base (in) | Standard GVWR | Shims 1" | Shims 1/2" | Bolt Length
F-350 SuperCab 4x2 167.9 9800 SRW 1 1 3-1/2"
F-350 SuperCab 4x4 167.9 9800 SRW 3 1 5-1/2"
F-350 RegularCahb 4x2 145.3 9800 SRW 1 1 3-1/2"
F-350 RegularCab 4x4 145.3 9800 SRW 3 1 6"
F-350 Crew Cab 4x2 179.7 9800 SRW 1 1 3-1/2"
F-350 Crew Cab 4x4 179.7 9800 SRW 3 1 5-1/2"

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-6-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29RRXFCC17 REV C

OPERATION, SERVICE AND PARTS OF R-290 REAR MOUNTING KIT
2017-PRESENT FORD F-350 4x2/4x4 CHASSIS CAB, SRW, MID-SHIP
FUEL TANK ONLY, GAS

OPERATION SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call
G&B Specialties, Inc. for technical assistance.

¢ Failure to heed to any of the following warnings could result in severe

bodily injury and/or equipment damage.
CAUTION
WARNING

Read and understand this manual completely before attempting
operation of the railgear equipped vehicle.

e Operating instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must
be adhered to.

e Railway company rules governing rail travel must be observed at all
times.

e Before performing any work under the vehicle or railgear, ensure the
engine is turned off and the parking brake is set.

e Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR),
Gross Axle Weight Rating Front or Rear (GAWR), or the wheel or tire
load ratings are exceeded.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

7-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29RRXFCC17 REV C

[OPERATION AND SERVICE OF REAR MOUNTING KIT ]

With the rear mounting kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle
Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The rear mounting kit must be serviced regularly to avoid damage to the equipment.

Table 1 below provides the Recommended Service Schedule and Table 2 provides
Standard Fastener Torque Values.

Table 2: Recommended Service Schedule

Es .
o ~L2
Service Required S88, - | >
LIS ERE:
PN o= ‘s (7] o
£L2P | o |2 | =
Inspect rear mounting kit fasteners (re-torque if required) v I vV |V
Table 3: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-lbs) Dry
1” UNC Gr. 8 Fasteners 250
%” UNC Gr. 8 Fasteners 175
>/s” UNC Gr. 8 Fasteners 150
¥2” UNC Gr. 8 Fasteners 100
3/s” UNC Gr. 8 Fasteners 40
¥4” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-8-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29RRXFCC17 REV C

[RAILGEAR SHIM RECOMMENDATIONS ]

When determining the amount of shim needed for proper mounting heights, the
following recommendations should be followed. Any questions outside of what is
covered, please contact Rafna’s service manager for all other inquiries.

¢ Shim should not exceed a combination of 6”.

e Any shim amount over 3” should have the “floating shims” tacked together as
well as the upper and lower shim tacked to the mounting bracket and railgear
as shown below.

¢ All welds should be painted when finished to prevent rusting.

i

FRONT AND
BACK

/ MOUNTING BRACKET
A\ :

—
— —
RAILGEAR SHIM ( SHIM AMOUNT NOT
TO EXCEED 6"
RAILGEAR LUPPER g l /,.:

CROSS FRAME

Hn

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

9.



